You are on page 1of 3

lunes, julio 08, 2013 WILFLEY PUMP CARD

PO #: 4500123381 Serial #: K 24553


WILFLEY Name: EMPRESA MINERA LOS QUE
PO date: 1112
PHONE (303) 779-1777 City: SURCO LIMA 33 Equipment #:
Order #: 137192
FAX (303) 779-1277 State: . Description: 6K PUMP

PUMP INFO CONDITIONS MOTOR INFO SOLUTION INFO


Material: M5A Temp: 60 Nema #: 447T Solution 1: TAILINGS 0%
Coupling #: Sgrav: 1.30 HP: 150 Solution 2: 0%
Pspeed: 1290 TDH: 124 Mspeed: 1750
Intake: 0.00 MIH: 3 Cycle: 6
Discharge: 6.00 GPM: 1597 Enclosure: T1
Gov wt: 0 % solids: 32 Sfactor: SD
Runner: By Wilfley: Y

BILL OF MATERIAL LISTING FOR ASSEMBLY NUMBER 06KHM5A=2P00

Part # Drawing # Description Qty per Weight


* 1 K528 MX5A Case 1.00 0.00
11 K335 MS Draw Bolt / Slip Jnt.Draw Bolt 1.00 0.00
11A HN18 Hex Hd Nut - 1-1/8 2.00 0.12
11B FW18 Plain Washer - 1-1/8 2.00 0.00
13 BGU06K-B Bearing Unit-Brass C V 1.00 395.00
14 BRG7319BECBM Bearing-Thrust (Set Of Two) 1.00 28.12
15 K1183 WMS Shaft Assembly 1.00 150.00
15A AN-19 Locknut-Rear Bearing. 1.00 1.50
15B AN-16 Locknut. 1.00 0.00
15C W-19 Lockwasher-Rear Bearing 1.00 0.00
15D W-16 Lockwasher. 1.00 0.00
16 K1187 CI Long Cylinder 1.00 132.00
16A PLG08 BLKI Pipe Plug - 1/2 1.00 0.00
16D HCS10032 Hex Hd Cap Screw 5/8 X 2 5.00 0.22
16E WS10006 Long Cyl Oil Instruction Plate 1.00 0.13
* 1A K1154-08 URT Case Gasket 1.00 0.75
1B HCS14072 Hex Hd Cap Screw 7/8 X 4-1/2 2.00 0.00
1C HN14 Hex Hd Nut - 7/8 2.00 1.50
1D FW14 Plain Washer - 7/8 4.00 2.00
* 21 K524 CI Short Cylinder Head 1.00 7.00
21A HMS04012 SS Hex Hd Mach Scrw - 1/4 X 3/4 6.00 0.13
22 K239 CI Short Cylinder 1.00 30.00
22C WS10001 Sh Cyl Cvr/Cls Plt/Insp.Cvr. 1.00 0.25
23 K238 CI End Cap 1.00 6.00
23A WS10024-05 Oil Seal-End Cap (LPD10910). 1.00 0.25
23B HCS06020 Hex Hd Cap Screw 3/8 X 1-1/4 6.00 0.05
* 25 K183S MX5A Runner-Wide Port 1.00 0.00
25A K370 RUB Runner Gasket. 1.00 0.25
* 26 K249 MX5A Die Ring 1.00 0.00
* 27 CV06K-B Check Valve Assy 1.00 13.00
27A K523 BRAS CV Spider 1.00 2.00
27B K515 BRAS CV Weight 2.00 1.00
27D K530 18-8 CV Spring 1.00 0.50
27E CP03032 SS Cotter Pin 3/16 X 2 2.00 0.13
* 27F K245 RUB CV Packing Diaphragm. 1.00 0.25
27J K366 BRAS CV Sleeve-2 Pc. 1.00 7.00

* Designates a recommended spare part 1


Part # Drawing # Description Qty per Weight
27K HCS06012 SS Hex Hd Cap Screw 3/8 X 3/4 2.00 0.13
27P K521 BRAS CV Packing Dia Plate 1.00 1.00
27R HCS06040 SS Hex Hd Cap Screw 3/8 X 2-1/2 2.00 0.00
27S ARP234 BUNA O'Ring-CV Sleeve. 1.00 0.13
27T FHW04 Flt Washer-Case Hardened-1/4 2.00 0.00
28 K229 CI Pedestal Cap 1.00 28.50
28E HCS12032 Hex Hd Cap Screw 3/4 X 2 2.00 0.25
29 K795 MS Runner Bolt 1.00 1.25
* 3 K227 MX5A Follower Plate 1.00 0.00
* 32 BRG5316 Bearing Radial 1.00 14.50
33 DKD06K06-S Dschrg Keepr Assy-6>6 DB 1.00 137.00
33CB K806 DI DK Gland Ring-Slip Jt 1.00 7.00
33CC HCS08044 Hex Hd Cap Screw 1/2 X 2-3/4 4.00 0.00
33CD HHN08 Heavy Hex Hd Nut - 1/2 4.00 0.00
33CE FW08 Plain Washer - 1/2 USS 4.00 0.13
33CF WS10019-01 Slip Joint Gland Pckg Ring 3.00 0.00
33CG K807 DI DK Packing Sleeve-6<6 DB 1.00 72.00
33CH GRF02 Grease Fitting - 1/8. 1.00 0.13
33CJ K805 DI Disch Keeper Sleeve-DB 1.00 54.50
33CK K117 MS Draw Bolt 2.00 2.00
33CL HN16 Hex Hd Nut - 1" 4.00 0.00
33CM FW16 Plain Washer - 1" 4.00 0.00
36 K231 CI Blind Intake Flange 1.00 40.00
36A HCS14064 Hex Hd Cap Screw 7/8 X 4 12.00 0.00
36C HN14 Hex Hd Nut - 7/8 12.00 1.50
36D FW14 Plain Washer - 7/8 12.00 2.00
37 CRN05K-S Crane Assy 1.00 47.00
37A K10043 MS Crane Pin 1.00 6.00
37B K134 DI Primary-Crane Arm 1.00 34.00
37D K10042 MS Crane Hinge Pin 1.00 0.25
37E PB08 Pin Ball - 1/2 1.00 0.13
37F K136 DI Secondary-Crane Arm 1.00 11.00
37G RP04032 Roll Pin - 1/4 X 2 1.00 0.00
37H K137 MS Crane Hook 1.00 2.00
37J HN12 Hex Hd Nut - 3/4 2.00 0.13
37K FW12 Plain Washer - 3/4 1.00 0.13
37L GRF02 Grease Fitting - 1/8. 3.00 0.13
39 K793 MS Case Stud Bolt 4.00 6.25
39A HN24 Hex Hd Nut - 1-1/2 4.00 1.00
39B FW24 Plain Washer - 1-1/2 4.00 0.00
* 3A WS10017-05 Follower Plate Gasket 1.00 0.50
3E K10045 MS Follower Plate Pin 2.00 0.25
40 K10033 MS Gland Stud Bolt 3.00 0.25
40A HN10 Hex Hd Nut - 5/8 3.00 0.13
* 41 WS10020-04 Gland Packing Ring 2.00 1.00
* 42 WS10021-06 Frame Packing Ring 1.00 1.75
43B WS10022-04 Blind Intake Flange Gasket 1.00 0.00
50 A2851 MS Baseplate For Slide Rails 1.00 0.00
50. A100668-A Heavy Duty Rails 1.00 0.00
55 K1188 CI Front Bearing Cap 1.00 7.00
55A HCS06012 SS Hex Hd Cap Screw 3/8 X 3/4 6.00 0.13
55B WS10023-19 Frt Brg Cap Oil Seal(LDS13241) 1.00 0.50
55C WS10000 MS Front Brg Cap Indexing Pin 1.00 0.13
60AA A2852 MS Side Belt Guard 1.00 0.00

* Designates a recommended spare part 2


Part # Drawing # Description Qty per Weight
6A PLG20 BLKI Pipe Plug - 1-1/4"SQ HD 1.00 0.00
6E HCS18048 Hex Hd Cap Screw 1-1/8 X 3 4.00 0.00
6SA K20027 DI Intake Chamber 1.00 530.00
6SB K433 CI Frame Base 1.00 410.00
6X K794 NH Frame Protecting Ring. 1.00 30.00
7 K796 DI Gland Ring 1.00 8.00

Comments: Comments
MOTOR SHEAVE DIA: 11.8"
PUMP SHEAVE DIA: 16"
No. OF BELTS AND SIZE: 6-5V1500

* Designates a recommended spare part 3